B ENGINE EXPLODED VIEW

*k Type of screw
C...Cap Screw

T

z

ﬁ

7

Hl CARBURETOR EXPLODED VIEW

N.+M3x6

N.+M3.5x6

k Type of screw
N...Round Head Screw S...Set Screw

B THREE VIEW DRAWING Dimensions(mm)

SPECIFICATIONS

M Displacement | 7.45¢cc / 0.455cu.in.

H Bore 22.0mm / 0.866in.

H Stroke 19.6mm / 0.772in.

M Practical R.P.M.| 2.000-17.000r.p.m.

W Power output | 1.65ps / 1.63hp / 16.000r.p.m.
W Weight 378g/13.330z.

E-3071 Silencer Assembly
108 g/ 3.81 oz.

B ENGINEN PARTS LIST

No. | Code No. Description

1 |24604010| Cylinder Head

—_
e

24614010 Head Gasket

24603000| Cylinder & Piston Assembly

24806301 | Piston Pin

24817100/ Piston Pin Retainer (2pcs.)

25305002 | Connecting Rod

24681010 Carburetor Complete (Type 40K)

23210007 | Propeller Nut

23209003 | Propeller Washer

OO (N[O |W[IN|

24608020 | Drive Hub

10 |46120000| Thrust Washer

11 26731002 | Crankshaft Ball Bearing (F)

12 |24601010| Crankcase

13 |26730005| Crankshaft Ball Bearing (R)

14 24602000 Crankshaft

15 125804170 Cover Gasket

16 |24607010| Cover Plate

71605300 Glow Plug No.6

79871150| M3x15 Cap Screw (10pcs./sets)

79871110| M3x8 Cap Screw (10pcs./sets)

72200080 | Needle Valve Extension Cable Set

24625210 | E-3071 Silencer Assembly

24625125 "0" Ring

h\

25625300 Assembly Screw

22681957 Pressure Nipple (No.7)

25425400 Silencer Retaining Screw (C.M3x35 2pcs.)

The specifications are subject to alteration for improvement without notice.

Bl CARBURETOR PARTS LIST

No. | Code No. Description

1 22081408 | Throttle Lever Assembly

1-1 122081313 Throttle Lever Retaining Screw

2 |24681210| Carburetor Rotor

3 |25781600 | Mixture Control Valve Assembly

3-1 146066319 "0" Ring (L) (2pcs.)

3-2 |22781800 "0" Ring (S) (2pcs.)

4 24681110 Carburetor Body

5 |45581820| Roter Guide Screw

6 22681953 Fuel Inlet (No.1)

7 44281970 | Needle Assembly

7-1 24981837 "O" Ring (2pcs.)

7-2 26381501 Set Screw

8 |27381940| Needle-valve Holder Assembly

8-1 |26711305 Ratchet Spring

9 46215000 | Carburetor Rubber Gasket

10 [25081700| Carburetor Retaining Screw

The specifications are subject to alteration for improvement without notice.

93.2

44

—

36.3
67.4

87.8
21
X Z=a
5 1|

(42 ©
N\ZJ
35
51

18

0.5.ENGINES wreco.ro.

6-15 3-Chome Imagawa Higashisumiyoshi-ku
Osaka 546-0003, Japan TEL. (06) 6702-0225
http://www.os-engines.co.jp FAX. (06) 6704-2722

© Copyright 2011 by O.S. Engine Mfg. Co., Ltd. All rights reserved. Printed in Japan. 051201




